
5

1

2

3

4

5

6

7

8

9

10
11

12

13

14

15

16

18

19
20

21

22

23

24
25

26

27

28

29

30

31

33

34

35

36

37

38
39

40

41

42

43

44
45

46

47

48

50

51

52

53

54

55

56

17

546580 AvailableO-ring, bar pad 1
N/ACase, right 1
N/ACase, le� 1
N/AChassis 1
549500 AvailableSha�, 31 tooth 1
N/ASha� washer, CS250/CS300 1
N/AGearbox 1
N/ABrake pin 2, CS250/CS300 1
N/ABrake pin 1, CS250/CS300 1
N/ABrake link 5, CS250/CS300 1
N/ABrake lever, CS250/CS300 1
N/ABrake pin 3, CS250/CS300 1
N/AHandguard axle 1
N/AHandguard 1
N/ACase, handguard insert 1
N/ABrake spring, CS250/CS300 1
N/ABrake cover plate, CS250/CS300 1
549522 Available as 546623, items 18, 20, 22Tensioner screw 1
N/ABar stud 1
N/ATensioner pin 1
N/ATop cover, CS250/CS300 1
N/ATensioner retainer 1
N/ABattery eject spring, CS250/CS300 1
N/ATrigger, short version 1
N/AButton, interlock 1
N/AInterlock button spring, CS250/CS300 1
549533 546622, includes items 27 & 39Sprocket, 3/8 pitch 1
N/ABrake link 4, CS250/CS300 1
N/ATrigger spring, CS250/CS300 1
N/ASwitch capture clamp, CS250/CS300 1
549544 See item 52PowerSharp arm retainer, CS250/CS300 1
549546 See item 52PowerSharp stone holder, integrated 1
549549 See item 52PowerSharp arm washer, CS250/CS300 1
549550 AvailableExhaust shroud 1
N/AMotor cover 1
N/AFront handle 1
551298 AvailableMicro switch, Jiaben 2
N/ABearing, 24 X 12 X 16 2
N/AE-clip, output sha�, CS250/CS300 1
N/APMDC motor 1
N/ANut, M4 1
N/AScrew, M5 X 0.8 X 10 mm, BH, torx 2
N/AScrew, M5 X 0.8 X 12 mm, BH, torx 3
N/AScrew, K40 X 16 BH, torx 30
N/AScrew, K40 X 10 BH, torx 1
N/AScrew, M4 X 0.7 X 10 mm, BH, torx (PAW) 8
N/AScrew, K40 X 12 CSH, torx 5
N/AScrew, M4 X 0.7 X 8 mm, CSH, torx 1
N/AScrew, M4 X 0.7 X 12 mm, PH, slotted 2
N/ABrake linkage, CS250/CS300 1
552426 AvailableOil pump 1
552428 Available as kit, 546620PowerSharp arm assembly, CS250/CS300 1
N/ABattery release handle cap, CS250/CS300 1
552430 Available as kit, 546621 (555293 EU)Side cover assembly 1
552431 Available as kit, same numberOil tank assembly 1
559294 AvailableController 1
140SDEA041 AvailableBar (not shown) 1
560607 NA, 566366 EU AvailableChain (not shown) 1

NameNO. QuantityKit Part Number

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

CS250 Part Guide

CS250 Chain Saw




